COOLBAUGH TOWNSHIP
MUNICIPAL CENTER

5520 MUNICIPAL DRIVE, TOBYHANNA, PA. 18466
(570) 894-8490 * FAX (570) 894-8413
WWW.COOLBAUGHTWP.ORG

COOLBAUGH TOWNSHIP BOARD OF SUPERVISORS
July 15, 2025, 6:00PM
WORK SESSION **CANCELED**

KRAAKKA A A A A A AAARKE I AR AR A A AR A AR A A A A AR A A A A AR AR AR AA A A AR AR A A AR AR AAAAAR KRR A AAAA AR AARKR KA AAAAA AR AR AR

COOLBAUGH TOWNSHIP BOARD OF SUPERVISORS
REGULAR MEETING AGENDA
July 15, 2025

Roll Call
BOARD OF SUPERVISORS

__ B.Weimer A. Ruiz-Smith C. Colgan L. Kelly ___ C. Rogan

___Solicitor Armstrong E. Masker

Public input will be considered at the beginning of the meeting agenda. The public will be given an opportunity
to speak on each agenda item. When speaking please state your name and the city or community that you
[...]
Name of Agency, Authority, Municipality Pocono Mountains Industrial Park Authority

Name of Responsible Agent Char /-c < }4 P A eonem o
Z =
Agent Signature KMM Q ] e coneewl . Date 9 /3(/24/

17



April 10,2025
DEP Code No. 2-45905154-3
SEWAGE FACILITIES PROJECT NARRATIVE

Pocono Mountains Corporate Center Warehouse
Coolbaugh Township, Monroe County

Project Description

Coolbaugh South Owners, LLC. is has developed a warehouse facility on a parcel located within
Coolbaugh Township, Monroe County, Pennsylvania. The parcel is a 44.15-acre parcel located in
the south-western side corner of Stetling Road (S.R. 196) and Green Road. The constructed
improvements ate one watrehouse facility totaling roughly 400,410 square feet, car and truck parking
facilities and associated storm water conveyance and detention facilities.

The property is part of the plans titled “Pocono Mountains Corporate Center Phase A, Section 1.
The plans were recorded in the Monroe County Recorder of Deeds in Plan Book 73, Pages 209
through 212. The subject property was noted as “Remining Lands of PMI”

This site will be serviced by public water and public sewer. Sewer service to the property is provided
through the installation of a low-pressure sewage grinder pump that is connected to an existing
manhole located within KKolb Court which is owned and operated by the Pocono Mountains
Industrial Park Authority.

Anticipated Project Flow
The anticipated sewerage usage for the project is 2,250 GPD or 12 EDUs (pet Pocono Mountains

Industtial Park Authority rate of 200 gallons/EDU).

The project usage amount is based the following;

Building Area = 400,140 sq. ft. 2,250 GPD or 11 EDUs
Office Employees (10 GPD/Employee) 15 Employees = 150 GPD
Warehouse Employees (35 GPD/Employee) 60 Employees = 2,100 GPD

132 Excelsior Drive e Excelsior Industrial Park e P.O. Box 69 e Blandon, PA 19510 e Phone 610-926-7070 e Fax 610-926-7171



July 25,2024
DEP Code No. 2-45905154-3
SEWAGE FACILITIES PROJECT NARRATIVE

Pocono Mountains Corporate Center Warehouse
Coolbaugh Township, Montoe County

ALTERNATIVE ANALYSIS

1. Describe the chosen disposal method, its location, the daily flow proposed and if the method is an interim method (to be replaced by the
ultimate method in 5 years or less), or is an nltimate method (to serve the development in the long term, for 5 years or more). Also provide
the number of lots or EDU's that will be served.

The proposed development is to be serviced utilizing the existing municipal collection system. The
anticipated daily flow from the development is 2,500 GPD (or 12 EDUs, based on the Pocono Mountains
Industrial Park Authority’s rate of 200 gallons/EDU). The anticipated flow amount is based on an estimate
of 15 office employees (10 GPD/employee) and 60 warehouse employees (35 GPD/employee). Pocono
Mountains Industrial Park Authority can provide the capacity within their collection, conveyance, and
treatment systems and have confirmed allocation.

2. Describe the types of land nses adjacent to the project area (Agricultural, Residential, Commercial, etc.) and the type of sewage disposal
miethod serving each of those land wses.

The properties immediately adjacent to the development are located within the Commercial and Residential
Zoning Districts per the Coolbaugh Township Zoning Ordinance. The propetties to the east and north
are presently developed with commercial and residential uses and served by on-lot septic systems. The
properties to the west and south are presently developed with commercial/industrial uses and are
connected to the municipal sanitary sewer system.

3. Indicate if the adjacent sewage facilities described in (2) are in need of improvement due to high rates of on lot malfunction or overloaded
public sewers. If any of the sewage facilities described above are in need of improvement due to high on lot malfunction rates, a sewage
disposal project alternative that proposes to npgrade or construct facilities to serve these needs areas, as well as the proposed project area,
may be more viable than a method intended only to serve the current project.

At the time of this narrative, it is our understanding that Pocono Mountains Industrial Park Authority
Treatment Plant has adequate capacity to be able to setve the 5-year projected flows. There are no known
existing sewage management program(s) in the area, or any sewage management program(s) that this
project would be required to participate in.

132 Excelsior Drive e Excelsior Industrial Park e P.O. Box 69 e Blandon, PA 19510 e Phone 610-926-7070 e Fax 610-926-7171



Pocono Mountains Corporate Center Warchouse 3 July 25, 2024

Sewage Facilities Project Narrative Coolbaugh Township
Alternatives Analysis Monroe County
DEP Code No. 2-45905154-3

4. Describe several other sewage collection technologies and collection systemr routes that could be used to serve this project. Consider all

reasonable possibilities and compare them with the selected alternative’s technology.

The project is located within a public sewer service area per the Coolbaugh Township’s Official Sewage
Facilities Plan.

Describe why the proposed method was chosen over any of the other methods described in the alternative analysis. Environmental,
administrative, and financial concerns may be addressed. Also indicate bow the chosen method will gnarantee adequate sewage disposal for
the development in both the short-term (np to 5 years) and long-term (beyond 5 years) by describing the adequacy of the proposed facilities
(organic and bydranlic loading) and the ability of the facility to accept additional flows or loads.

Since thete is no feasible area located within the project boundary capable of supporting an on-lot septic
systetn, thetefore the project is proposed to connect to the existing municipal sewerage system. Since it is
connected to an existing permitted municipal facility, the required capacity for the site will be guaranteed.

Indicate who will be the owner of the facility, and who will be responsible for operation and maintenance of the facility. To assure adequate
long-term sewage disposal for the project, the dispasal system must be properdy operated and maintained. The applicant must indicate in the
analysis who will be the owner of the facility and who will be responsible for the operation and maintenance of the facility. This may be a
mnnicipality, a sewer anthority or a management agency; however, the nltimate responsibility lies with the municipality.

The pump station located on-site shall be owned and maintained by the property owner. A maintenance
agreement shall be executed between the property owner and PMIPA.



April 10, 2025

Todd Stires
Sewage Planning Specialist 11
Pennsylvania Department of Environmental Protection

Pocono District Office
21478 Route 611
Swiftwater, PA 18370

RE:

Act 537 Sewage Planning

DEP Code No. 2-45905154-3

Pocono Mountains Corporate Center Warchouse
Coolbaugh Township, Monroe County

Dear Todd,

On behalf of the applicant, Coolbaugh South Owners, LLC., I am submitting an application for the
above-mentioned project for review. For your use, the following items have been included with this

submission.

e Revised Project Narrative

e Revised pages from the Component 3
e Water Obstruction and Enctoachment Permit (Permit No. E4502221-007)

The enclosed plans and documents have been revised in response to the review comments provided
in the DEP Review Letter dated January 16, 2025.

An item-by-item response to the comments has been provided below:

1. Please edit the project narrative to correct or address the following:

da.

b.

The project narrative states the sewerage usage jor the project is 12 EDUs ‘per Mount Pocono Municipal
Authority”; bowever, 1tem #1 of the Alternative Analysis states the EDUs are based on Pocono Monntains
Industrial Park Authority’s rate.

The reference to “Mount Pocono Municipal Authority” has been corrected to be

consistent.

The anonnt of proposed sewage flows for office workers and warebonse staff appears to be based on flow amonnts
described nnder 25 Pa Code 73.17(b) for on-lot sewage disposal, rather than the Domestic Wastewater
Facilities Manual, or a schedule from the Authority.

While the GPD/employee rates that were used to determine the required flow
allocation has been based on the values provided in PA Code 73.17, they have been
used to determine an acceptable amount of allocation that was negotiated between the
applicant and Pocono Mountains Industrial Park Authority.



Aet 537 Sewage Planning 2 April 10, 2025

DEP Code No. 2-45905154-3 Coolbaugh Township
Pocono Monntains Corporate Center W arehouse Monroe Connty

2.

If you have any questions,

Sincerely,

Micha

Please inelude information addressing the wetland protection requirements under Section G.4, including if the
wetlands are designated as Exceptional 17 alwe (17) or High Quality (HQ), the type of permiit required, time
and cost impacts, discussion of the Jeasible alternative chosen if 517 or HQ wetlands are present, any impacts
or H 17 or HQ streams due ta the project, and any impacts of the permitting requirements o the projec.
The watercourse located within the has a designated use of HQ-CWF. A joint permit
(Permit No. £4502221-007) was acquired for the installation of the roadway crossing
over and for the installation of the sanitary and gas service laterals. Due to the
locations of the existing utilities and the requirements of PennDOT, there were no
feasible alternatives. A copy of the Water Encroachment Permit has been included
with this submission.

Please provide the Clean Streans Law Permit Number under Section(s) G.7 and G.2.
The Clean Streams Law Permit number has been added to the plans.

12 appeears Section | - Chapter 94 Consistency Determination and Section O -Sewage Management were completed;
however, only one section showld be completed depending on whether the Pocono Monntains Tndustrial Park
Authority submits an annual Chapier 94 report to DEP:

d.

b.

If a report is submitted, please complete the iable under Section |.2.¢c and provide the data concerning the
conveyance Sysiem.

Per PMIPA, a Chapter 94 report is not required or prepared for this wastewater
treatment plant. The Conveyance System values are the same as the collection system
amounts. The Table has been updated accordingly.

If a report is not submitted, please provide a description of the treatment facility inclnding ils permitted capacity,
current peak and average flow, and available capacity.

Per PMIPA:

- The WWTP utilizes an extended aeriation/activated sludge treatment system with
sand filtration and ultraviolet light (UV) disinfection.

- The WWTP system consists of an influent comminutor/screen, equalization tank,
sand aeration tank, clarifier, sand filter, UV disinfection chamber, effluent flow
meter, and sludge holding tank

- Permitted discharge of 0.0144 MGD

- Average Daily flow: 0.006 MGD

- Available remaining Capacity: 0.008 MGD

ease do not hesitate to contact me.

-

Hartman,

mhartman@dh-cdterprises.net



Permit No. E4502221-007

Commonwealth of Pennsylvania
Department of Environmental Protection
Waterways and Wetlands Program
Northeast Regional Office

WATER OBSTRUCTION AND ENCROACHMENT PERMIT

The Department of Environmental Protection "Department", established by the Act of
December 3, 1970, P.L. 834 (71 P.S. §§510.1 et seq.) and empowered to exercise certain powers and
perform certain duties under and by virtue of the Act of November 26, 1978, P.L. 1375, as amended by
the Act of October 23, 1979, P.L. 204 (32 P.S. §§693.1 et seq.) known as the "Dam Safety and
Encroachments Act"; Act of October 4, 1978, P.L. 851, (32 P.S. §§679.101 et seq.) known as the
"Flood Plain Management Act"; Act of June 22, 1937, P.L. 1987, (35 P.S. §§691.1 et seq.), known as
“The Clean Streams Law"; and the Administrative Code, Act of April 9, 1929, P.L. 177, as amended,
which empowers the Department to exercise certain powers and perform certain duties by law vested
in and imposed upon the Water Supply Commission of Pennsylvania and the Water and Power
Resources Board, hereby issues this permit to:

Orchard BJK Company, LLC
925 Berkshire Road
Wyomissing, PA 19610

giving its consent to:

authorize the following water obstructions and encroachments associated with the Pocono
Mountains Corporate Center Warehouse Project:

1) To place fill within 0.05 acres of PEM/PSS/PFO Wetlands (Other) for the purpose of
constructing a parking lot and associated grading.

2) A stream crossing of an UNT to Red Run (HQ-CWF, MF) consisting of a 50-ft long, 6-
ft high, 12-ft span aluminum arch culvert having R-5 riprap aprons on the upstream
and downstream ends of the culvert.

3) A stormwater outfall to an UNT to Red Run (HQ-CWF, MF) consisting of a vegetated,
trapezoidal swale having 2:1 side slopes.

4) A utility line crossing of an enclosed portion of UNT to Red Run (HQ-CWF, MF)
consisting of a 6-in diameter, concrete-encased PVC natural gas pipe.

5) A utility line crossing of an enclosed portion of an UNT to Red Run (HQ-CWF, MF)
consisting of a 2-inch diameter HDPE sanitary sewer force main.

-1-



Permit No. E4502221-007

The project is located directly southwest of the intersection of Green Road and Sterling
Road (Buck Hill Falls, PA Quadrangle Latitude: 41° 8’ 42.6”; Longitude: -75° 21’ 42.9”)
in Coolbaugh Township, Monroe County.

The issuance of this permit also constitutes approval of a Water Quality Certification
under Section 401 of the Federal Water Pollution Control Act [33 U.S.C.A. 1341(a)].

If this work authorized by this permit is not completed on or before the 31st day of
December A.D. 2026, this permit, if not previously revoked or specifically extended by the
Department in writing, shall become void without further notification.

This permit is issued in response to an application filed with the Department of
Environmental Protection on the 8" day of August A.D. 2021 and with the understanding that the
work shall be performed in accordance with the maps, plans, profiles and specifications filed with and
made a part of the application on September 9", 2021, December 2", 2021 and February 8', 2022,
subject, however, to the provisions of the Dam Safety and Encroachments Act, the Flood Plain
Management Act, the Clean Streams Law, the Administrative Code, the rules and regulations
promulgated thereunder and the following conditions and restrictions:

1. The permittee shall sign the Acknowledgement of Appraisal of Permit Conditions thereby
expressly certifying the permittee’s acceptance of, and agreement to comply with, the terms
and conditions of this permit. The permittee shall return a signed copy of the
Acknowledgement of Appraisal of Permit Conditions to the Department. Unless the
Acknowledgement of Appraisal of Permit Conditions for is completed and filed with the
Department, this permit is void.

2. The Department, in issuing this permit, has relied on the information and data which the
permittee has provided in connection with his permit application. If, subsequent to the
issuance of this permit, such information and data prove to be false, incomplete or
inaccurate, this permit may be modified, suspended, or revoked, in whole or in part, and the
Department may, in addition, institute appropriate legal proceedings.

3. This permit does not give any property rights, either in real estate or material, nor any
exclusive privileges, nor shall it be construed to grant or confer any right, title, easement, or
interest in, to, or over any land belonging to the Commonwealth of Pennsylvania; neither
does it authorize any injury to private property or invasion of private rights, nor any
infringement of Federal, State, or Local laws or regulations; nor does it obviate the
necessity of obtaining Federal assent when necessary.

4. The work shall at all times be subject to supervision and inspection by representatives of
the Department, and no changes in the maps, plans, profiles, and specifications as approved
shall be made except with the written consent of the Department. The Department,